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Tribolog8ica] Properties of Hi8h T empPerature Super
Conducor YBg Cy, O,
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Abstrac:t The superoonduCDrYB% Cu Q. samples were prepared by sol8e|method The tribologica] Properties
weremeasured on friction and wear fster fran anh ent tamperature © [{Juid njttogen temperature Resuls pndicate
that the friction coefﬁcientonB% Cl31 Qi8 against stainless stee] was apout() § at anpient temperature and it de
creased apruptly to half of the noma] state vajue when fe tanpPeraure was helov superconducting transition m.
pPerature of the YB% C% Q’a The measurement proves directly he effect of efctronic excitatjon on friction There
were no electric chaig€es accumulating on materja] surface at superconducting state when resjstance fe]] zero effect
of election excitaton on frictpn decreased tom in'mur,l S0 the frictpn coefficient decreased dramatically ’MOIEQ
Ve,r Ag/YB% C% ()776 campPosite sampleswere Prepared hy sinterng YBa2 Cl% Qia with A8 atd ifferentm ass fractpn
10 mprove he trihological propertes onBa2 C131 Q,E at anh ent tanperature The stuucture and morPhologY were
nvestigated bYXRD SEM and the elementa] canposjtion of the wom surfaces ong/YBa2 Cy (), canposieswas
detemined usmg EDS Results show that the Ag bartices distributed in the YBg Cy () ; matrix mproved the den
sity flexbility and oughness of A& YB3 Cy(), camposites and A8 fin fomed on the surfaces of Ag
YB4 Cy (), camposies during friction process and Jover the friction coefficent The fricton coefficient of 104

A&YBg Cy () ; aginst stainjess stee] was ahoutg 9 and the wear rate wasg 96X 10 > mnd /(N my at anhient
tamperature A8/YBg Cy (), canposijtes showed mproved trihoegica] properties
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